
  

 

 

 

 

 

 
W.B. Casey WRRF Biosolids Management Facilities 

Preliminary Engineering Report 

November 2020  

Clayton County Water Authority 

  

Jacobs Engineering Group Inc. 

 10 10th Street, NE, Suite 1400 

Atlanta, GA 30309   

www.jacobs.com 

© Copyright 2020 Jacobs Engineering Group Inc. The concepts and information contained in this document are the property of Jacobs. Use or copying 

of this document in whole or in part without the written permission of Jacobs constitutes an infringement of copyright. 

Limitation: This document has been prepared on behalf of, and for the exclusive use of Jacobs’ client, and is subject to, and issued in accordance with, the provisions of the 
[...]
14.3.1 Existing Site .................................................................................................................................. 14-1 

14.3.2 Proposed Site ............................................................................................................................... 14-2 

14.3.2.1 Access Roads and Walkways ............................................................................................. 14-2 

14.3.2.2 Fences, Gates, and Site Security ...................................................................................... 14-3 

14.3.2.3 Grading and Stormwater Drainage ................................................................................ 14-3 

14.4 Erosion Control ............................................................................................................................................ 14-5 

14.5 Existing Utilities and Yard Piping .......................................................................................................... 14-5 

15. Construction Cost ........................................................................................................................................ 15-1 

16. References ..................................................................................................................................................... 16-1 

Appendix A Process Flow Diagrams ....................................................................................................................... 16-1 

Appendix B Overall Site Plan ................................................................................................................................... 16-1 

 

Appendixes 

A Process Flow Diagrams 

B Overall Site Plan 

Tables 

2-1 Biosolids Management Facilities Design Peaking Factors .............................................................................. 2-1 
4-1 Existing WAS Thickening Design Criteria............................................................................................................... 4-1 
5-1 PS Thickening Design Criteria .................................................................................................................................... 5-2 
6-1 Sludge Screening Design Criteria ............................................................................................................................. 6-2 
7-1 Anaerobic Digester Design Criteria .......................................................................................................................... 7-1 
7-2 Digester Mixing System Design Criteria ................................................................................................................. 7-2 



Preliminary Engineering Report 

vi W.B. Casey WRRF Biosolids Management Facilities 

7-3 Digester Sludge Recirculation Pump Design Criteria ....................................................................................... 7-3 
7-4 Digester Heat Exchanger Design Criteria .............................................................................................................. 7-4 
7-5 Hot Water Recirculation Pump Design Criteria (Secondary Loops) ............................................................ 7-5 
7-6 Digester Cleaning Pump Design Criteria ............................................................................................................... 7-5 
7-7 Digester Sludge Withdrawal Pump Design Criteria ........................................................................................... 7-6 
7-8 Digester Chemical Injection Pump Design Criteria ............................................................................................ 7-8 
7-9 Waste Gas Burner Design Criteria ............................................................................................................................. 7-8 
7-10 Digester Gas Conditioning Design Criteria............................................................................................................ 7-9 
7-11 Hot Water Boiler Design Criteria ............................................................................................................................ 7-10 
7-12 Boiler Hot Water Recirculation Pump Design Criteria (Primary Loop) ................................................... 7-11 
8-1 Dewatering Feed Tank Design Criteria ................................................................................................................... 8-1 
8-2 Dewatering System Design Criteria ......................................................................................................................... 8-3 
9-1 Cake Receiving System Design Criteria .................................................................................................................. 9-2 
10-1 Thermal Drying System Design Criteria .............................................................................................................. 10-4 
11-1 Polymer Feed System Design Criteria ................................................................................................................. 11-2 
12-1 Biosolids Management Facilities Odor Control................................................................................................ 12-6 
14-1 Grading and Stormwater Design Criteria ............................................................................................................ 14-4 
15-1 Construction Cost of Alternatives 3b (original), 3b (revised), and 3b-2 ............................................... 15-1 
 

Figures 

1-1 Site Location Map ........................................................................................................................................................... 1-4 
2-1 Mass Balance for Simulated Maximum Month Flow and Loads................................................................... 2-3 
10-1 Thermal Drying Facility – Simplified Process Flow Diagram ...................................................................... 10-3 
12-1 Odor Concentration versus Frequency Dynamic Affecting Public Perception .................................... 12-1 
14-1 Existing Site .................................................................................................................................................................... 14-2 
14-2 Flood Plain Map ........................................................................................................................................................... 14-4 
 



 Preliminary Engineering Report 

 

W.B. Casey WRRF Biosolids Management Facilities vii 

Acronyms and Abbreviations 

°F degrees Fahrenheit (temperature) 

F° Fahrenheit degrees (temperature change) 

BMP best management practice 

BOD5 5-day biochemical oxygen demand  

BTU British Thermal Unit(s) 

CCWA Clayton County Water Authority  

cfm cubic feet per minute 

CIP clean-in-place 

CW Constructed Wetlands 

D/T dilution to threshold ratio 

dBA A-weighted decibel 

FEMA Federal Emergency Management Agency 

GI green infrastructure 

gph gallon(s) per hour 

gpm gallon(s) per minute 

H2S hydrogen sulfide 

HDPE high-density polyethylene 

hp horsepower 

HPU hydraulic power unit  

HVAC heating, ventilation, and air conditioning  

Jacobs Jacobs Engineering Group Inc. 

lb pound(s) 

lb/d pound(s) per day 

lb/hr pound(s) per hour 

MAD mesophilic anaerobic digestion 

MG million gallons 

mgd million gallons per day  

MMADF maximum monthly average daily flow 

MWADF maximum week average daily flow rate 

MMBTU million British Thermal Unit(s) 

MMBTUth million British Thermal Unit(s) (thermal) 



Preliminary Engineering Report 

viii W.B. Casey WRRF Biosolids Management Facilities 

NEWRF Northeast Water Reclamation Facility 

NFPA National Fire Protection Association 

NPDES National Pollutant Discharge Elimination System  

O&M operations and maintenance 

PC progressing cavity 

PLC programmable logic controller  

PLE plant effluent 

ppmv parts per million by volume 

PS primary sludge 

PST Primary Sludge Thickening 

psig pound(s) per square inch gauge 

RDT rotary drum thickener  

RSPS Raw Sewage Pump Station 

RTO regenerative thermal oxidizer  

SCADA supervisory control and data acquisition 

SCWRF Shoal Creek Water Reclamation Facility  

SRT solids retention time  

TBD to be determined 

THP thermal hydrolysis process  

TM technical memorandum 

TPS thickened primary sludge  

TS total solids 

TSS total suspended solids 

TWAS thickened waste activated sludge 

VFD variable frequency drive 

VOC volatile organic compound 

VSLR volatile solids loading rate 

w.c.g. water column gauge 

WAS waste activated sludge 

WRRF Water Resource Recovery Facility  

WT wet ton (biosolids weight, including water) 

 



Preliminary Engineering Report 

W.B. Casey WRRF Biosolids Management Facilities  1-1 

1. Introduction 

1.1 Background 

The W.B. Casey Water Resource Recovery Facility (WRRF) is one of three water reclamation facilities  

owned and operated by Clayton County Water Authority (CCWA). The other facilities are Shoal Creek Water 

Reclamation Facility (SCWRF) (4.4 million gallons per day [mgd]) and Northeast Water Reclamation 

Facility (NEWRF) (10-mgd design capacity, 6-mgd permitted capacity). The W.B. Casey WRRF operates 

under National Pollutant Discharge Elimination System (NPDES) permit number GA0038423. 

The W.B. Casey WRRF is an activated sludge treatment plant with a maximum monthly average daily flow 

(MMADF) capacity of 24 mgd. The W.B. Casey WRRF was originally built in 1958 at a capacity of 1.0 mgd. 

Expansions were constructed in 1965, 1974, 1979, and 2004 to reach the current capacity of 24 mgd. The 

biosolids Pelletizing Facility was built in 1979. Recent upgrades to the plant include a new secondary 

clarifier and new preliminary treatment facility constructed in 2015 to improve reliability and redundancy. 

Most recently, a phosphorus polishing facility (DensaDeg) was constructed to treat secondary effluent for 

discharge to the Flint River and rotary drum thickeners (RDTs) were installed for processing waste 

activated sludge (WAS). 

The W.B. Casey WRRF liquid treatment processes include influent pumping, screening, grit removal, 

primary sedimentation, biological treatment with nutrient removal, secondary clarification, chlorine 

disinfection, and a new tertiary phosphorus polishing facility. The phosphorus polishing facility enables 

CCWA to discharge up to 6.6 mgd (maximum month basis) to the Flint River through a new outfall; the 

remainder of the secondary effluent (up to 17.4 mgd) is discharged to the E.L. Huie Jr Constructed 

Wetlands (CW) for final polishing before discharge into the tributaries of the Blalock Reservoir in the 

Ocmulgee River Basin. The W.B. Casey WRRF and the E.L. Huie Jr. CW are operated under the same permit. 

The phosphorus polishing facility includes flow splitting; phosphorus removal through coagulation, 

flocculation, and high rate clarification; ultraviolet disinfection; and cascade aeration. The solids facilities 

consist of WAS thickening with RDTs, thickened WAS (TWAS) and primary sludge (PS) blending, belt filter 

press dewatering, and thermal drying/pelletization. The pellet product is marketed and sold for 

agricultural use.  

A new wasteload allocation was received for the W.B. Casey WRRF in October 2019 that would allow a 

capacity expansion from 24 to 32 mgd. An evaluation was completed to establish an approach for 

expanding all liquids and solids treatment and handling processes at the W.B. Casey WRRF from 24 to 

32 mgd. With CCWA considering the closure of the SCWRF and transfer of the SCWRF flow to the 

W.B. Casey WRRF, the additional flow and loads from Shoal Creek were considered in the W.B. Casey WRRF 

Capacity Evaluation and was included in the mass balance developed to support the sizing of the Biosolids 

Management Facilities.  

As the Capacity Evaluation progressed, revised flow projections reduced the urgency to decommission 

SCWRF, and limited funding led CCWA to defer the expansion of the W.B. Casey WRRF liquid stream 

facilities. Updated flow projections indicated that CCWA could defer the full plant expansion of the 

W.B. Casey WRRF until 2030, assuming implementation of improvements to address limitations with 

respect to raw sewage pumping capacity and secondary treatment air supply. However, the existing 

biosolids facility is operating near capacity, is at the end of its useful life, and represents safety concerns.  



Preliminary Engineering Report 

1-2 W.B. Casey WRRF Biosolids Management Facilities 

1.2 Alternatives Selection 

The alternatives evaluation summarized here was presented in Task 6 TM, Part 1 – W.B. Casey WRRF 

Biosolids Alternatives Evaluation (Jacobs, 2019). Technology alternatives were evaluated to select a 

process train to replace the existing biosolids facilities. Biosolids management alternatives were selected 

to align with CCWA’s strong preference for resource recovery. Technologies deemed most compatible with 

resource recovery included a thermal hydrolysis process (THP), anaerobic digestion (mesophilic or 

thermophilic), and rotary drum drying. The following six process train alternatives, which include various 

combinations of these technologies, were selected for evaluation: 

▪ 3a – Mesophilic anaerobic digestion (MAD) with 12-day solids retention time (SRT) and thermal 

drying 

▪ 3b – MAD (PS only) with 12-day SRT and thermal drying 

▪ 3c – MAD with 15-day SRT 

▪ 4a – THP (WAS only) and MAD with 12-day SRT and thermal drying 

▪ 4b – THP and MAD with 12-day SRT  

▪ 5 – Thermophilic anaerobic digestion with 8-day SRT 

Process sizing, construction costs, and lifecycle costs were developed for each alternative. Additionally, 

non-monetary scoring was used to assess factors not captured in the lifecycle costs. One of the most 

significant non-monetary considerations was to reduce exposure to high disposal costs associated with 

unclassified biosolids by producing a stabilized, value-added material onsite.  

Lifecycle costs over a 20-year lifecycle ranged from $129 million to $166 million, with the highest costs 

associated with alternatives including THP. Non-monetary criteria scores ranged from 51 to 73 (higher is 

better) with alternatives 3a, 3b, and 5 tied at 73. After consideration of the lifecycle costs and scores, staff 

agreed that they had a strong preference for thermal drying and continued production of Class A 

Exceptional Quality pellets. Alternative 3b was selected as it was the lowest cost alternative that resulted 

in a pelletized product. 

Early in the biosolids alternatives evaluation, the possibility of processing biosolids from the NEWRF at the 

W.B. Casey WRRF was considered as a means to reduce the overall system cost. A follow-on analysis was 

completed to assess regionalization variations of the originally selected alternative (3b). As with the 

original evaluation, alternatives were compared on the basis of lifecycle cost and non-monetary criteria. 

The baseline alternative 3b was compared to two different regionalization alternatives: 

▪ 3b-1 – Drying facility would be upsized to process all NEWRF dewatered cake, and excess capacity 

throughout the lifecycle would be used to process non-CCWA biosolids. This alternative would include 

a larger drum dryer than alternatives 3b and 3b-2, and a larger cake receiving facility than 3b-2. 

▪ 3b-2 – Drying facility size would be identical to the baseline. All NEWRF dewatered cake would be 

processed through year 2029 when the rated capacity of the dryer is reached.  Starting in 2030 some 

NEWRF dewatered cake would be managed via other methods which would increase slightly each year 

with 15% expected for alternative management in year 2040. Non-CCWA cake would not be accepted 

under this option. 

Lifecycle costs of each alternative were highly sensitive to the unit cost of unclassified cake disposal, which 